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Issued to MONALISA COLOUR & CHEMICAL CO.:
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Method used for tlest

Sampling procedure where
relevant
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NIL Dated 2009-07-10
00322/;\'1"PI(’ER)/C1V(G)/] 4/07/2009

'SWAGAT' LEAKCRETE.
The dose of coating material was used for testing in the ratio of 100 Kg
cement:50 Kg of leakrete as suggested in the literature provided by the firm.

’-SWA'GA'T' LEAKCRETE an Acrylic based Polymer modified cementitious
composite coating system received in a poly container.

Coating Material,

10/07/2(109

From: 2009-07-15 TO: 2009-08-27

On the lines of 1S:2645/ASTM €882-78

Not appl‘icnble

Checked By Approved By
Alok Kumar De
SO Civil

Tarachand Sukr?la!ji Sukhadeo
Scientist-SD(Civil)
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Test Name Test Result _ Limit

Permability toWateer Test Collected wnter in' mkL after 8 hours of Less than 50% of co ntrooled Specimen
percolation
(a) Control

specimen (Without coating)---- 100

(b) Test specimen
(with coating) - le.ticnllv nil

Bond under compression Bond stress

in N/Sq:mm between old conerete &
new concrete--- 18,7

Not applichle
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epak Snvastava Alok Kumar De Tarachand Sukhlalji Sukhadeo
SA(Civil) SO Civil Sciemist-SD(Civil)




© IV FORM NO :NTHISLIEIS

."w';';emmént ‘Ofin dl_
TET A&7 31T ( q;aﬁ a?sr)
National Test House (Eastern Region)

seTh- 1. ., TeRY-5, e S R, SEwaT-700 091,
Block - CP, Sector =V; Salt Lake Clty,Kolkata 700 091.

TEST CERTI mcm* &

T T At A e FYr wmF : L) BT & F
Test certificate no Date of Issue Code No Page No.of pages
NTH(ER)/CIV(G)/2009 28/08/2009 1247227982537 3 3
100322 |
Sreat
Norte:
e aT »
REMARKS: N
NA
Tested By Checked By Approved By
> g
y 3 howd&_ : gl’b(m
0 \
“Beepak Srivastava Alok Kumar De Tarachand Sukhlalji Sukhadeo
SA(Civil) SO Civil

Scientist-SD(Civil)



